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7.21

Duty Cycle

Maximum Conducted Output Power
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Mode

Duty Cycle (%)
=Ton / (Ton+Toff)

Duty Factor (dB)
=10*log ( 1/Duty Cycle )

AIT (kHz)

VBW
setting
(kHz)
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7.2.2 FCC Output Power

802.11a_Ch0
Fraquency Data Power TOTAL TOTAL REQUIRED
CH (MHz) Rate Setting POWER POWER LIMIT RESULT
(mW) (dBm) (dBm)
36 5180 6 20 81.477 19.11 22.3 PASS
44 5220 6 20.5 77.274 18.88 22.3 PASS
48 5240 6 21 97.732 19.90 22.3 PASS
52 5260 6 20.5 78.711 18.96 21.86 PASS
60 5300 6 20.5 80.359 19.05 21.86 PASS
64 5320 6 20.5 82.420 19.16 21.86 PASS
100 5500 6 20 56.239 17.50 21.86 PASS
116 5580 6 20.5 70.475 18.48 21.86 PASS
140 5700 6 11.5 10.281 10.12 21.86 PASS
144 5720 6 20.5 136.155 21.34 21.86 PASS
149 5745 6 28 422.703 26.26 29.09 PASS
157 5785 6 28 412131 26.15 29.09 PASS
165 5825 6 28 384.623 25.85 29.09 PASS
169 5845 6 18.5 55.595 17.45 29.09 PASS
REQUIRED
Frequency Data Power EIRP EIRP
CH (MH2) Rate Setting (mW) (dBm) EIRP LIMIT RESULT
(dBm)
169 5845 6 18.5 272.920 24.36 30 PASS
173 5865 6 18 253.533 24.04 30 PASS
177 5885 6 18 233.903 23.69 30 PASS
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802.11a_Ch1
Frequency Data Power TOTAL TOTAL REQUIRED
CH (MH2) Rate Setting POWER POWER LIMIT RESULT
(mW) (dBm) (dBm)
36 5180 6 20 78.892 18.97 223 PASS
44 5220 6 20.5 75.168 18.76 223 PASS
48 5240 6 21 94.631 19.76 223 PASS
52 5260 6 20.5 76.742 18.85 21.86 PASS
60 5300 6 20.5 76.742 18.85 21.86 PASS
64 5320 6 20.5 80.174 19.04 21.86 PASS
100 5500 6 20 54.832 17.39 21.86 PASS
116 5580 6 20.5 68.239 18.34 21.86 PASS
140 5700 6 11.5 9.932 9.97 21.86 PASS
144 5720 6 11.5 131.231 21.18 21.86 PASS
149 5745 6 28 408.352 26.11 29.09 PASS
157 5785 6 28 400.899 26.03 29.09 PASS
165 5825 6 28 375.003 25.74 29.09 PASS
169 5845 6 28 53.338 17.27 29.09 PASS
REQUIRED
Frequency Data Power EIRP EIRP
CH MHz) Rae Setting W) @Bm) | ERPLIMIT | RESULT
(dBm)
169 5845 6 28 261.839 24.18 30 PASS
173 5865 6 18 245 491 23.90 30 PASS
177 5885 6 18 227.005 23.56 30 PASS
802.11n_HT20_2TX
TOTAL TOTAL REQUIRED
oH antll_:ezr)lcy :::: ::t:’:; Avg. PORER (dBm) | LoWer | POWER LIMIT RESULT
Cho Ch1 (mW) (dBm) (dBm)
36 5180 MCS0 14.5 13.20 12.32 37.946 15.79 22.3 PASS
44 5220 MCS0 15 14.10 13.12 46.206 16.65 223 PASS
48 5240 MCS0 16.5 15.21 13.70 56.620 17.53 22.3 PASS
52 5260 MCS0 16 15.87 14.35 65.850 18.19 21.86 PASS
60 5300 MCS0 15 16.16 14.48 69.344 18.41 21.86 PASS
64 5320 MCS0 17 16.10 14.42 68.393 18.35 21.86 PASS
100 5500 MCS0 18.5 15.84 14.74 68.141 18.33 21.86 PASS
116 5580 MCSO0 17 15.36 14.07 59.870 17.77 21.86 PASS
140 5700 MCS0 11.5 10.21 9.10 18.620 12.70 21.86 PASS
144 5720 MCS0 20 19.36 17.81 146.661 21.66 21.86 PASS
149 5745 MCS0 28 25.76 23.96 625.455 27.96 29.09 PASS
157 5785 MCSO0 28 25.59 24.24 627.569 27.98 29.09 PASS
165 5825 MCS0 28 25.51 24.34 627.141 271.97 29.09 PASS
169 5845 MCSO0 13 12.51 11.21 31.030 14.92 26.08 PASS
Frequency Data Power Avg. POWER (dBm) EIRP EIRP REQUIRED
CH MHa) Rae Setting W @Bm) | ERPLMIT | RESULT
CHO CH1 (dBm)
169 5845 MCS0 13 12.51 11.21 152.329 21.83 30 PASS
173 5865 MCS0 14 13.43 12.28 191.088 22.81 30 PASS
177 5885 MCSO0 13 11.76 10.95 134.686 21.29 30 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % & 57+ 2 £ Fl % 7 1§ 134 35

cBWRHEHHFILPF RDF | 1(886-2) 2299-3279 f(886-2) 2298-0488 WWW.SgS.com.tw

Member of SGS Group



Report No.: TERF2506001929ER
Page: 72 of 266

802.11n_HT40_2TX

TOTAL TOTAL REQUIRED

CH Fr‘m‘;’;’z’;c" :::: ;:t:i":’ Avg. PORER (dBm) | LoWer | POWER LIMIT RESULT
9 [Tcho | com (mW) (dBm) (dBm)
38 5190 MCS0 145 1312 | 1219 | 37100 15.69 223 PASS
4 5230 MCS0 195 1827 | 1661 | 113.051 20.53 223 PASS
54 5270 MCSO 20 1892 | 1726 | 131303 21.18 21.86 PASS
62 5310 MCS0 15 1020 | 875 17.985 1255 21.86 PASS
102 5510 MCSO 13 1092 | 1013 | 22682 13.56 21.86 PASS
110 5550 MCS0 205 1842 | 1707 | 12053 20.81 21.86 PASS
134 5670 MCS0 18 1806 | 1575 | 101.642 20.07 21.86 PASS
142 5710 MCS0 175 1677 | 1499 | 79.149 18.98 21.86 PASS
151 5755 MCS0 %5 431 | 2194 | 426442 26.30 29.09 PASS
159 579 MCS0 %5 2400 | 2194 | 407.842 26.10 29.09 PASS
167 5835 MCSO 16 1470 | 1363 | 52623 17.21 26.08 PASS
Frequency Data Power Avg. POWER (dBm) EIRP EIRP REQUIRED
CH o . Seting v @m | ERPLMIT | RESULT
CHO | CH1 (dBm)
167 5835 MCS0 16 1470 | 1363 | 258332 212 30 PASS
175 5875 MCS0 16 1498 | 1384 | 273603 24.37 30 PASS

802.11ac_VHT80_2TX

TOTAL TOTAL REQUIRED

CH Fre;‘:_fncy ga:a SP °ﬂ"."er Avg. POWER (dBm) | LoWER | POWER LIMIT RESULT
(MHz) ae eling cho Chi (mW) (dBm) (dBm)
2 5210 MCS0 8 762 6.71 10460 10.20 23 PASS
58 5290 MCS0 8 779 6.56 10532 1022 21.86 PASS
106 5530 MCS0 14 1261 | 1162 | 32732 15.15 21.86 PASS
12 5610 MCS0 165 1532 | 1385 | 58.57 17.66 21.86 PASS
138 5690 MCS0 20 1971 | 1772 | 152565 | 21.83 21.86 PASS
155 5775 MCS0 20 1997 | 1781 | 159569 | 22.03 29.09 PASS
171 5855 (UNIl 3) MCS0 205 1696 | 1606 | 90.049 19.54 26.08 PASS
Frequency Data Power | Avg. POWER (dBm) | EIRP EIRP REQUIRED
CH piel Rt Seting P @By | ERPLMT | RESULT
CHO | CH1 (dBm)
171 5855 (UNIl 4) MCS0 205 1725 | 1677 | 494000 | 26.94 30 PASS
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7.3  Maximum Power Spectral Density
POWER DENSITY 802.11a MODE

Frequenc gy ] Duty Margin

(;\]IIHz) y meas PSD meas PSD Factor Maxmum Corr'd PSD(dBm/MHz) Limit adg

(dBm/MHz) (dBm/MHz) (dB) )
5180 9.139 - 0.14 9.28 9.32 dBm/MHz -0.04
5220 8.435 - 0.14 8.58 9.32 dBm/MHz -0.74
5240 9.156 - 0.14 9.30 9.32 dBm/MHz -0.02
5260 8.076 - 0.14 8.2 8.88 dBm/MHz -0.66
5300 7.995 - 0.14 8.14 8.88 dBm/MHz -0.74
5320 8.251 - 0.14 8.39 8.88 dBm/MHz -0.49
5500 7.870 - 0.14 8.01 8.88 dBm/MHz -0.87
5580 7.828 - 0.14 7.97 8.88 dBm/MHz -0.91
5700 0.777 - 0.14 0.14 8.88 dBm/MHz -8.74

5720 (U-NI 20) 8.366 - 0.14 8.51 8.88 dBm/MHz -0.37

TR Cho Ch1 Duty 10log Maxmum Corr'd Marain
(;IHz) y meas PSD meas PSD Factor (500kHZRBW) PSD Limit ( dQB)

(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) | (dBm/500kHz)

5720 (U-NII 3) 3572 - 0.14 2.22 5.93 20.09 dBm/500kHz | -23.16
5745 10.405 - 0.14 2.22 12.77 29.09 dBm/500kHz | -16.33
5785 10.203 - 0.14 2.22 12.56 29.09 dBm/500kHz | -16.53
5825 10.922 - 0.14 2.22 13.28 29.09 dBm/500kHz | -15.81

5845 (U-NIl 3) 1.233 - 0.14 2.22 3.59 29.09 dBm/500kHz | -25.50

Frequency °h‘:,;";as °h:,'s“;as F::ttgr Maxmum Corrd |  EIRP PSD EIRP PSD Margin
(MHz) (dBmIMHz) (dBmINH2) (a8) PSD(dBm/MHz) |  (dBm/MHz) Limit (dB)

5845 (U-NIl4) 6.265 - 0.14 6.41 13.32 14,00 dBm/MHz -0.68
5865 6.151 - 0.14 6.29 13.20 14.00 dBm/MHz -0.80
5885 6.772 - 0.14 6.91 13.82 14.00 dBm/MHz -0.18
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POWER DENSITY 802.11n HT20 MODE
Frequenc oLy o oI Margin
(:IIHz) ¥ meas PSD meas PSD Factor Maxmum Corr'd PSD(dBm/MHz) Limit ( dg)
(dBm/MHz) (dBm/MHz) (dB)
5180 2.653 1.998 0.09 5.44 6.31 dBm/MHz -0.87
5220 2.806 2.032 0.09 5.54 6.31 dBm/MHz -0.77
5240 3.550 2.716 0.09 6.25 6.31 dBm/MHz -0.06
5260 2.613 1.875 0.09 5.36 5.87 dBm/MHz -0.51
5300 2.808 1.919 0.09 5.49 5.87 dBm/MHz -0.38
5320 3.125 1.652 0.09 5.55 5.87 dBm/MHz -0.32
5500 2.932 1.968 0.09 5.58 5.87 dBm/MHz 0.29
5580 3.049 2.199 0.09 5.75 5.87 dBm/MHz 0.12
5700 -1.984 -3.039 0.09 0.62 5.87 dBm/MHz -5.25

5720 (U-NIl 2C) 3.098 1.981 0.09 5.68 5.87 dBm/MHz 0.19

Frequenc Cho Ch1 Duty 10log Maxmum Corr'd Marin
(qMHz) ¥ meas PSD meas PSD Factor (500kHz/RBW) PSD Limit ( dgl)

(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) (dBm/500kHz)

5720 (UNII 3) -1.733 -3.058 0.09 2.22 2.98 26.08 dBm/500kHz | -23.10
5745 9.064 7.563 0.09 2.22 13.70 26.08 dBm/500kHz -12.38
5785 8.754 7.511 0.09 2.22 13.50 26.08 dBm/500kHz -12.58
5825 8.486 7.485 0.09 2.22 13.33 26.08 dBm/500kHz -12.75

5845 (U-NII 3) -4.414 -5.972 0.09 2.22 0.20 26.08 dBm/500kHz -25.88

Frequency ch(;rsn;as ch:’:;as F::ttzr Maxmum Corr'd EIRP PSD EIRP PSD Margin
(MHz) (dBmIMHz) (dBm/MHz) (dB) PSD(dBm/MHz) (dBm/MHz) Limit (dB)

5845 (U-NII4) 0.266 -0.819 0.09 2.86 12.78 14.00 dBm/MHz -1.22
5865 1.163 0.638 0.09 4.01 13.93 14.00 dBm/MHz -0.07
5885 0.090 0.398 0.09 3.35 13.27 14.00 dBm/MHz 0.73

POWER DENSITY 802.11n HT40 MODE
Frequenc o) o Duty Margin
(:IIHz) ¥ meas PSD meas PSD Factor Maxmum Corr'd PSD(dBm/MHz) Limit ( dg)
(dBm/MHz) (dBm/MHz) (dB)
5190 -0.5%4 -0.834 0.19 2.49 6.31 dBm/MHz -3.82
5230 2.550 1.835 0.19 541 6.31 dBm/MHz -0.90
5270 3.109 1.547 0.19 5.60 5.87 dBm/MHz -0.27
5310 -3.964 -4.786 0.19 -1.16 5.87 dBm/MHz -7.03
5510 2.727 -3.392 0.19 0.15 5.87 dBm/MHz -5.72
5550 3.007 2.170 0.19 5.81 5.87 dBm/MHz -0.06
5670 2.607 2.006 0.19 5.52 5.87 dBm/MHz -0.35

5710 (U-NII 2C) 2.292 0.815 0.19 4.82 5.87 dBm/MHz -1.05

Frequenc Cho Ch1 Duty 10log Maxmum Corr'd Marain
(:IIHz) y meas PSD meas PSD Factor (500kHZRBW) PSD Limit ?dg)

(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) (dBm/500kHz)

5710 (U-NII 3) 2412 -3.951 0.19 2.22 2.31 26.08 dBm/500kHz -23.77
5755 4529 2.726 0.19 2.22 9.14 26.08 dBm/500kHz -16.94
5795 4.861 3.142 0.19 2.22 9.51 26.08 dBm/500kHz -16.57

5835 (U-NII 3) -5.068 -4.956 0.19 2.22 0.41 26.08 dBm/500kHz -25.67

Frequency °h?,;";as °h:,'s“;as F':‘c’g .| Maxmum Corrd | EIRP PSD EIRP PSD Margin
(MHz2) (dBm/MHz) (dBm/MHz) (dB) PSD(dBm/MHz) (dBm/MHz) Limit (dB)

5835 (U-NII4) 0.184 0.194 0.19 321 13.13 14.00 dBm/MHz -0.87
5875 0.688 0.598 0.19 3.84 13.76 14,00 dBm/MHz 0.24
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POWER DENSITY 802.11ac VHT80 MODE
Frequenc! cho ch Duty Margin
(:nHz) ¥ meas PSD meas PSD Factor Maxmum Corr'd PSD(dBm/MHz) Limit ( dg)
(dBm/MH2) (dBm/MHz) (dB)
5210 -11.839 -12.073 0.39 -8.55 6.31 dBm/MHz -14.86
5290 -10.269 -11.438 0.39 -1.41 5.87 dBm/MHz -13.28
5530 -5.178 -5.602 0.39 -1.98 5.87 dBm/MHz -7.85
5610 -2.576 -3.678 0.39 0.31 5.87 dBm/MHz -5.56
5690 (U-NII 2C) 1.874 0.032 0.39 4.45 5.87 dBm/MHz -1.42
Frequenc Cho Ch1 Duty 10log Maxmum Corr'd Marain
(:IIHz) y meas PSD meas PSD Factor (500kHZRBW) PSD Limit ( dg)
(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) (dBm/500kHz)
5690 (U-NII 3) -3.887 -5.339 0.39 2.22 1.07 26.08 dBm/500kHz -25.01
5775 -3.507 -4.578 0.39 2.22 1.61 26.08 dBm/500kHz -24.47
5855 (U-NII 3) -4.852 -5.350 0.39 2.22 0.53 26.08 dBm/500kHz -25.55
h h1 D
Frequency ¢ ‘;g’;ﬁs ¢ P's";as Fa:ttzr Maxmum Corrd | EIRP PSD EIRP PSD Margin
MH. Limi
(MHz) (dBm/MH2) (dBmIMHz) (dB) PSD(dBm/MHz) (dBm/MHz) imit (dB)
5855 (U-NII4) 0.754 0.532 0.39 4.04 13.96 14.00 dBm/MHz -0.04
S“Wff"é’:"“m” S o Lk Feqey o S“W‘f“é"g“’“‘m" S o 3 Feaey o
M T e B L O I e
R i Feorems | FGanlw ’ Pr T ket R e Famdm® o Gt ‘ P b
™ i Track Of A = ™ Sig Track O =
 Spactnum '| Ref Lvl Offset 11.30 4B Mkr1 547 7| 500000000 Mtz  Spactrm '| Ref Lvl Offset 11.30 B Mkr1 3. 500000000 Mz
ScalelDiv 108 Rof Level 20.00 dBm 9.139 dBmi| =5,y ‘ScaleDiv 1008 Rof Level 20.00 dBm ! Suept
Log ' T Zewo Log ' T Zero
Full Span Full 8pan
Start Freg Start Freq
[ 5.155000000 GHz : i} 5.195000000 GHz
Siop Freq 5 Stop Freq
5206000000 GHz ; 5245000000 GHz
(Center 518000 GHz Video B 3.0 Mz Spans00oMHz|  PUTOTUNE (Center 5.22000 GHz #Video B 3.0 Mz Spans000MHz|  AUTOTUNE
#Res BW 1.0 Mz Swesp 100 ms (1001 pis)| o g0 #Res BW 1.0 MHz Swesp 100 ms (1001 pis)| ¢ 50
5 arker Table v 5000000 Wiz 5tk Tale ' 5000000 Mz
Vode Trace | Scale X ¥ Funcion | Funcion Widhh | Funclion Value o Mode | Trace | Scale X ¥ Funion | Funcion Wdh | Funcion Vaue | (| g 140
[ A R T -1 [ AT TS 0R B4 d
2 Freq Ofiset 2 Freq Offet
: 0k Lo 2 o Local
5 X Axis Scale 5 X Axls Scale
8 8
tn Ln
@90 7?8 W K e @90 ? N LW K
802.11a_20MHz_Chain0_5180MHz 802.11a_20MHz_Chain0_5220MHz
S“Wff"é’:"“m” S o Lk Feqey o S“W‘f“é"g“’“‘m" S o 3 Feaey o
N T e B L O I e
R i Feorems | FGanlw PP TR ikt R e Famdm® o Gt S G
™ i Track Of = ™ Sig Track O =
 Spactnum '| Ref Lvl Offset 11.30 4B Mkr1 5.2 7]\ 500000000 Mz  Spactrm '| Ref Lvl Offset 11.30 B Mkr1 3. 500000000 Mz
ScalelDiv 108 Rof Level 20.00 d2m / Suest ScalelDiv 10 &8 Rof Level 20.00 d&m = swet
Log M 2010 Log T zen
Full Span Full 8pan
Start Freg Start Freq
5218000000 GHz : ) § 5235000000 GHz
Siop Freq 5 Stop Freq
5285000000 GHz ; 5285000000 GHz
(Center 5.24000 GHz Alideo BW 30 Wz spansooomez|  AUTOTUNE (Center 5.26000 GHz Pideo BW 3.0 ez spansooomez|  MUTOTUNE
Res BW 1.0 MK Sweep 1.00ms (1001 ps) - 500 Res BW 1.0 MHz Sweep 1.00ms (1001 ps) 7 5100
5 arker Table v 5000000 Wiz 5tk Tale ' 5000000 Mz
Vode Trace | Scale X ¥ Funcion | Funcion Widhh | Funclion Value o Mode | Trace | Scale X ¥ Funion | Funcion Wdh | Funcion Vaue | (| g 140
[ L R T 3
2 Freq Ofiset 2 Freq Offet
: 0k Lo 2 o Local
5 X Axis Scale 5 X Axls Scale
[ € Log
tn Ln
@9 ? 5 SN K e €90 ? 5 LMK e
802.11a_20MHz_Chain0_5240MHz 802.11a_20MHz_Chain0_5260MHz

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 " %374 A £ Bl % 7 1 & 134 55

cBWRHEHHFILPF RDF | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.Com.tw
Member of SGS Group



Report No.: TERF2506001929ER
e: 76 of 266

Pag

ety 4 o L3 ey vl ey 4 PR o IO
KEYSIGHT ot RF Iz 500 eAnen 3048 PNO Fast ey Typer Power (RMS] 74 5.¢ KEYSIGHT Irout RF Iz 500 eAnen 3048 PO Fast ey Typer Power (RMS] 74 5.¢
R e Gorf CCORCA i Patn: Standard Gale OF Tng Free Run oo | G FIEQUENGY et PR Gorf CCONRCA i Pain: Standard Gale: OF Tng Free Run o Center Frequeny | sapings
ign: Ao Freaq Ref.Int (S} IF Gain:Low . 5300000000 GHz Aign: Ao Freq Ref. It (S} IF Gain Low . 5320000000GHz |
o g Track O o Sig Track O
Span Span
 Sectum | Ref Lyl Offset 1130 48 Mkr1 5.297 75 GHa | o ocomn e  Spcum | Ref Lyl Offset 11308 Mkt 5317 75 GHE| 5o oo e
ScalelDiv 10 d8 Ref Level 20.00 d8m 7.995 dBm Swept ScalelDiv 10 08 Ref Level 20.00 dBm 8.251 dBm Shest
Lﬁg T ‘ ¥ i Zeto Lﬁg §i 7 i Zero
| Full Span Full Span
7 Start Freq : Start Freq
5275000000 GHz 00 5295000000 GHz
00! -
Stop Freg 500 Stop Freq
5325000000 GHz -: 5345000000 GHz
(Center 5.30000 GHz Pldeo BW 3.0 Mz spns0momHz|  AUTOTUME (Center 5.32000 GHz Pldeo BW 3.0 NHz spn 00wz AUTOTURE
BRes BW 1.0 MHz Sweep 1.00 ms (1001 pts)| CF Step BRes BW 1.0 MHz Sweep 1.00 ms (1001 pts)| CF Step
5 Marker Table v 5.000000 MHz 5 Markar Table v 5000000 MHz
Mode Trace | Scale X ¥ Funclion | Function Widih | _Funclion Value ;“if Mode Trace | Scale X ¥ Function | Function Widih | _Funclion Value m:
; T T ST O
2] Freq Ofiset 2| Freq Offset
3 3
4 ore Local 4 e Local
Ll X Axis Scale Ll X Als Scale
5 Log 5 Log
Jul 31, 2026 A o Jul 31, 2026 A o
" "
a5/ n ? 21409 PM e ﬂ PANE a9 ? ZATBPM e ﬂ XN |Slgnal T
802.11a_20MHz_Chain0_5300MHz 802.11a_20MHz_Chain0_5320MHz
s o+ o O mme [ | g o B o [
KEYSIGHT ot RF Iz 500 eAnen 3048 PNO Fast g Typer Porwer (RS KEYSIGHT Irout RF Iz 500 eAnen 3048 PO Fast ey Type: Power (RMS] 74 5
R oo (o CCORGS i Fal: Sandard Gate OF s 000 |, |G LTSS | s R e o CConRCal W P Slandard Gal: O Tig Fiee Run oo | S Frequency s
ign: Ao Freq Ref. It (S} IFGanlow  Trg Froe Run 5500000000 GHz g Auto Freq Ref. It (S} IF Gain Low . 5580000000 GHz
o 5K Tradk. Off o 5 Trak Of
Span Span
1 Spectum -| Ref Lyl Offset 11,30 dB Mir1 5.507 40 GHz{)| & o000 wiz 1 Specium " Ref Lyl Offset 11.30 4B Mir1 5.583 00 GH2{| & son000 etz
Scale/Div 10 d8 Ref Level 20.00 dEm 7.870 dBm Swest Scale/Div 10 dB Ref Level 20.00 dBm 7.828 dBm Swept
Log T [} i Zeio Log i i Zeo
T Full Span Full Span
Start Freq : 7 Start Freq
5475000000 GHz 00 5555000000 GHz
. - o
Stop Freg 500 Stop Freq
; 5525000000 GHz -: 5605000000 GHz
| i i
(Center 5.50000 GHz iideo BIV 3.0 MHz' Spansooomez|  AUTOTUNE (Center 5.58000 GHz iideo BIW 3.0 NHz Spansooomez|  AUTOTUNE
BRes BW 1.0 MHz Sweep 1.00 ms (1001 pts)| CF Step BRes BW 1.0 MHz Sweep 1.00 ms (1001 pts)| CF Step
5 Marker Table v 5.000000 MHz 5 Markar Table v 5000000 MHz
Mode Trace | Scale X ¥ Funclion | Function Widih | _Funclion Value ;“if Mode Trace | Scale X ¥ Function | Function Widih | _Funclion Value m:
2] - Freq Ofiset 2] - Freq Offset
3 3
4 ore Local 4 e Local
Ll X Axis Scale Ll X Als Scale
(] Log (] Log
Jul 31, 2025 ¥ . Jul 31, 2025 ¥ e
Iul - Iul -
a5~ n 9 21837 PM e E PANE a9/ 9 225:11PM L E ¥ [Signal Track
802.11a_20MHz_Chain0_5500MHz 802.11a_20MHz_Chain0_5580MHz
Seenminaze 1[4 o B e iy o B e |
KEYSIGHT ot RF Iz 500 eAnen 3048 PNO Fast g Typer Power (RS KEYSIGHT Irout RF Iz 500 eAnen 3048 PO Fast g Typer Power (RS 56| o
AL o GorrCCort Gale OF g Fiee Run R e GorrCContRCAl i Paby: Sanderd Gale: OF Tog. Fiee Run o equency i
ign: Ao Freq Ref. It (S} IF Gain:Low Aign: Ao Freq Ref. It (S} IF Gin: Low . 5720000000 GHz
W Sig Track. Off AN W Sig Track. OF ANNNNN 5
pan
1 Spoctum o Ref Lyl Offst 130 4B Mier1 5.707 40 GHz] 1 Spcium . Ref Lyl Offst 1,30 6B Mir1 5.722 35 GHz)' & ooonoon iz
Scale/Div 10 d8 Ref Level 20.00 dEm -0.777 dBM| | syept span Scale/Div 10 dB Ref Level 20.00 dBm 8.366 dBm Swept
Log Y Zero Span Log M i Zeto
Full Span Ful Span
Start Freq Start Freq
5675000000 GHz 5695000000 GHz
Stop Freg Stup Freq
: [3.T2000080 X2 00 5745000000 GHz
[ I ALTOTUNE } A AUTOTUNE
(Center 5.70000 GHz iideo BW 3.0 MKz Span 50.00 MHz (Center 5.72000 GHz iideo BIW 3.0 NHz Span 50.00 MHz
BRes BW 1.0 MHz Sweep 1.00 ms (1001 pts)| CF Step. BRes BW 1.0 MHz Sweep 1.00 ms (1001 pts)| CF Step
5 Marker Table v 6.000000 Mz 5 Marker Table v 5.000000 Mz
— Ao —
Mode Trace | Scale X Y Funcion | Funclion Width | _Function Value Man Mode Trace | Scale X ¥ Function | Function Widih | _Funclion Value m:
2] ] Freq Ofeet 7l i Freq Ofset
3 0Hz 3 OHz
§ X Auis Scal Lol L Local
8 g 8 X Avis Scale
Lin g E
Jul 14, 2025 " ¥ Jul 31, 2025 " ¥
a5~ n 9 20812 PM e E u a9°c0'n 9 22837 PM L E ¥ [Signal Track
802.11a_20MHz_Chain0_5700MHz 802.11a_20MHz_Chain0_5720MHz_UNII 2C

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SABBEAERRF AT

No0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# % 1
t(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group

RERATAAEFFT LB 134 5




Report No.: TERF2506001929ER
Page: 77 of 266

ety 4 o L3 ey vl ey 4 PR o IO
KEYSIGHT it RF IpaZ 500 bAten 30dB  |PNO Fast st Type: Power (RS, 34 5. KEYSIGHT Invut RF IpaZ 500 [bAten 30dB  PNO:Fast st Type: Power (RS, 34 5.
R Gorf CCORCA i Patn: Standard Gale OF Tng Free Run oo | G FIEQUETGY st R ope Gorr CGort Gate. O Tng Free Run o Center Frequency | sapings
Mign mdo Freq Ref nt(S) IF Gain Low ‘ X GHz AiguAdo  FreqRef It (S) IF Gin: Low ‘ S746000000GHz |
o 5ig Track Of s o Sig Track OF ANRRNNIS
n pan
 Sectum | Ref Lyl Offset 1130 48 Mkr1 5.727 35 GHa | s como e  Spcum | Ref Lyl Offset 11308 Mkr1 5.747 35 GHz)| sqoo00000 ez
ScalelDiv 10 d8 Ref Level 20.00 d8m 3.572 dBm ScalelDiv 10 08 Ref Level 20.00 dBm 10.405 dBM|I7 gpepi Span
Lﬁg T T Y .1 ﬁ 2610 Lﬁg T I T # Zero Span
7 | Fulspan o ——7 I N - Ful Span
T Start Freq 200 == T T | E— Start Freq
i 5635000000 GHz 001 i 5720000000 GHz
2 . v 400 -
st ! | et S0 Freq 0 | Stap Freq
5745000000 GHz 0, 5770000000 GHz
1" AUTO TUNE . AUTO TUNE
(Center 572000 GHz #Nideo BW1.0 MHz Span 50.00 MHz (Center 574500 GHz #Nideo BW 1.0 MHz Span 50.00 MHz
BRes BW 300 kHz Sweep 1.00 ms (1001 pts)| CF Step BRes BW 300 kHz Sweep 1.00 ms (1001 pts)| CF Step.
5 Marker Table v 5.000000 Mz 5 Marker Table v 5.000000 Mz
— — o
Moge | Trace | Scale X ¥ Funclion | Function Widih_|_Funclion Value mf Mode | Trace | Scale X Y Funclion | Funglion Widh | Function Vaiue | (| T Man
X | T 747 % Gz 10405 dBm
F] Freq Ofiset 2] 1 ’U"q Ofset
: (13 3 Hz
4 Local 4 o Local
5 X Asls Scale 5| g
(] ﬁ (] L
Jul 31, 2026 - A Jul 14, 2026 - A 3
'r\(’.?zmmw Mﬂ FAYE 'r\(’-?zzmw mﬂ g
802.11a_20MHz_Chain0_5720MHz_UNII 3 802.11a_20MHz_Chain0_5745MHz
ety 4 o L3 ey vl ey 4 PR o IO
KEYSIGHT it RF ipaZ 500 bAten 30dB  |PNO Fast st Type: Power (RS, 34 5. KEYSIGHT Invut RF IpAZ 500 [WAten 30dB  PNO:Fast st Type: Power (RS, 34 5.
TR GorrGCon (e 0F Tog.Free fun oo | G FIEQUENGY | et PR GorGConRCa i Pal Sianderd Gale: 0F Tog.Free fun oo o | CEE FrOQUTY et
Mign mdo Freq Ref nt(S) IF Gain Low 5785000000 Gz AiguAdo FreqRef It (S) IF Gin: Low 5B25000000GHz |
o 5K Tradk. Off “---“-S o 5 Trak Of “---“-s
pan pan
1 Spectum -| Ref Lyl Offset 11,30 dB Mkr1 5.787 00 GHz|| 50 aooon00 Mz 1 Specium " Ref Lyl Offset 11.30 4B Mir1 5.832 50 GHz{| & son000 e
Scale/Div 10 d8 Ref Level 20.00 dEm 10.203 dBM|| = syept span Scale/Div 10 dB Ref Level 20.00 dBm 10.922 dBm Swept
Log T I L} Zero Span Log T |- 1 1} i Zer0
Full Span ! y | | I | Full Span
e Start Freg 20 I I 1 Il e
<=|| 5780000000 GHz 200 i 5300000000 GHz
00
Stop Freq ©0 . Stop Freq
. 5810000000 GHz oo 5850000000 GHz
(Center 5.78500 GHz . Pideo BWIOMRZ .  Span 50.00 Mz AUTOTURE (Center 5.82500 GHz . ‘ideo BW 1.0 Mz . T spansomowrz]|  AUTOTUNE
BRes BW 300 kHz Sweep 1.00 ms (1001 pts)| CF Step. BRes BW 300 kHz Sweep 1.00 ms (1001 pts)| CF Step
5 Marker Table v 6.000000 Mz 5 Marker Table v 5.000000 Mz
— . —
Moge | Trace | Scale X ¥ Funclion | Funclion Wigh | Function Vaiue (| T Man Mode | Trace | Scale X ¥ Funclion | Function Widih_|_Funcion Value ':‘”af
| T 787 00 Grz_ 10203 dbm, = . O O L G 072 - )
F] T 1 I feq Offset 2 Freq Offset
3 0Hz 3 OHz
; X Axis Scal Local 4 Local
5 g 5 XAl Scale
(] s (] E
Jul 14,2025 - A= 31,2025 - \v]
' E) (’ . ? 22511 PM ke E AN ' !\ (S . ? 23548 PM ey E X |Signal Track
802.11a_20MHz_Chain0_5785MHz 802.11a_20MHz_Chain0_5825MHz
Satns T+ o BF  mmw | B It o B e
KEYSIGHT Inout &P Ezmcz ms:gw nm-;‘z i:aw ] Tsr;%E FDm:Run :ﬂnlmm:q m‘s:aggommaw m KEYSIGHT oot R Igzmcz wﬁggw Am';i i:iw ' Tﬁg; Run ?»J.ﬁLZ“’f m‘:'z:iggommaw
T ol ar d ul or
B ignato FeoRet i) IFGan Loy Rado Sid Kone 5845000000 GH |- R o i FregRet s FGan Low  Rado Sid Kone
w [PASS = w [PASSI
gt Ref Ll Offset 11.30 d8 4999000000 GHz MR G Y Ref L Offset 11.30 0B
‘Scale/Div 10.0 dB Ref Value 35.00 dBm Auto Scale/Div 10.0 B Ref Value 35.00 dBm
Log T T T " Log T
lan
Freq Offset 50
e . 500 S S -
4 - . -
Start 5,820 GHz Stop 5.870 Gz Start 5,840 GHz Stop 5.880 Gz
dMIRage e ¥ dMIRaETae
‘ Measure Trace: ‘
Trace Type Trace Average (Active)
Spur | Range | StartFreq S1Fleq REW Frequency | Ampliude aLimit Spur | Range | Start Freq S1Fleq REW
U GHz 8500 GH 00.0kH B, H; dBl 7 dB 4400 GHz 8500 GH 00.0kH &4 0000 GH 45.87 db dB
2 2| 68500GHz 68700 GHz 1.000MHz 5851920000 Gz 6.26608m| | 773508 o 2 2| 68500GHz 58900 Griz 1000 MHz 5862200000 GHz| 6.151d8m| | 764908 o
ocal ocal
Jul 30,2025 - \v] Jul 30,2025 - \v]
49~ W ? 55 e E e 49l ?iaE e E e
802.11a_20MHz_Chain0_5845MHz_UNII 2C 802.11a_20MHz_Chain0_5865MHz

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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